
Paul	Mac	Berthouex;	Linfield	C.	Brown

Pollution	Prevention	and	Control:
Part	I
Human	Health	and	Environmental	Quality

Download	free	books	at



2 

﻿

Paul Mac Berthouex & Linfield C. Brown 

Pollution Prevention and Control: Part I 
Human Health and Environmental Quality

Download free eBooks at bookboon.com



3 

﻿

Pollution Prevention and Control: Part I 
Human Health and Environmental Quality
1st edition
© 2013 Paul Mac Berthouex & Linfield C. Brown & bookboon.com
ISBN 978-87-403-0526-5

Download free eBooks at bookboon.com

http://bookboon.com


Pollution Prevention and Control: Part I 
Human Health and Environmental Quality

4 

Contents

Contents

	 Preface	 10

1	� The Strategy of Pollution Control Engineering	 12
[...]
WHO (2011) has used DALYs to evaluate public health priorities. A DALY is a Disability Adjusted Life 
Year and it is equivalent to one year of healthy life lost due to a health condition. It aggregates different 
effects and combines quality and quantity of life. It focuses on actual rather than potential hazards and 
promotes rational public health priority setting. The difficulties in using DALYs relate to availability of 
data on exposure and on epidemiological associations.

The basic principle of the DALY is to weight each health effect for its severity from 0 (normal good 
health) to 1 (death). This weight is multiplied by the duration of the effect and by the number of people 
affected by a particular outcome. It is then possible to sum the effects of all different outcomes due to a 
particular agent. The duration is the time during which disease is apparent. When the outcome is death, 
the “duration” is the remaining life expectancy.

The DALY is the sum of years of life lost by premature mortality (YLL) and years lived with a disability 
(YLD), which are standardized by means of severity weights. Thus:

		  DALY = YLL + YLD

Download free eBooks at bookboon.com

Click on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read more

http://www.rmb.co.za


Pollution Prevention and Control: Part I 
Human Health and Environmental Quality

108 

Waterborne Microbial Diseases

This reflects the acute end-points (e.g., diarrhoeal illness) and also mortality and the effects of more 
serious end-points. Disease burden per case varies widely. For example, the disease burden per 1000 
cases of rotavirus diarrhea is 480 DALYs in low-income regions, where child mortality is frequent, but 
only 14 DALYs per 1000 cases in high-income regions where hospital facilities are accessible to the great 
majority of the population.

Condition Cryptosporidium Campylobacter Rotavirusa

Health outcome target 10-6 DALYs per 10-6 DALYs per 10-6 DALYs per

person per year person per year person per year

Raw water quality 10 org/L 100 org/L 10 org/L

% reduction by water purification 99.994% 99.99987% 99.99968%

Drinking-water quality 1 per 1600 L 1 per 1800 L 1 per 32,000 L

Consumption of untreated water 1 L/d 1 L/d 1 L/d

Exposure by drinking-water 0.00063 org/day 0.00056 org/day 0.000032 org/day

Probability of infection per organism 0.004/organism 0.018/organism 0.27/organism

Risk of infection 0.00092 per year 0.00083 per year 0.0031 per year

Risk of diarrhoeal illness given infection 0.7 0.3 0.5

Risk of diarrhoeal illness 0.00064 cases per yr 0.00025 cases per yr 0.0016 cases per yr

Diseases burden per case 0.0015 DALYs/case 0.0046 DALYs/case 0.14 DALYs/case

Susceptible % of population 100% 100% 6%

Disease burden per year 1x10-6 DALYs/yr 1x10-6 DALYs/yr 1x10-6 DALYs/yr

aData from high-income regions. In low-income regions, severity is typically higher, but drinking-water transmission is unlikely to dominate.

Table 6.3 Method for linking tolerable disease burden and source water quality for reference pathogens: example calculation for 
an acceptable disease burden of 1 × 10-6 DALYs per year. No accounting is made for effects on immune-compromised persons (e.g., 
cryptosporidiosis in HIV/AIDS patients), which is significant in some countries. 

Example 6.2 Risk of illness for Cryptosporidium

The numbers in Table 6.3 can be interpreted to represent the probability that a single individual will develop illness 
in a given year. For example, a risk of diarrhoeal illness for Cryptosporidium p. of 0.00064 per year indicates that, on 
average, 1 out of 1560 consumers would contract Cryptosporidiosis from drinking water, assuming the raw water 
quality of 10 organisms per liter.

A few of the calculations are:

	 Risk of infection per year = (365 day/yr)(0.00063 org/day)(0.004/org) = 0.00092 per year
	 Risk of diarrhoeal illness = 0.7(0.00092 per year) = 0.00064 per year
	 Disease burden = (0.00064 per year)(0.0015 DALYS per case) = 1 x 10-6 DALYs per year

Download free eBooks at bookboon.com



Pollution Prevention and Control: Part I 
Human Health and Environmental Quality

109 

Waterborne Microbial Diseases

6.6	 Drinking Water Treatment and Disinfection

We do not like to think of our drinking water as recycled sewage, but most of it has been used many 
times. The reuse cycle is to take water from a river, lake or well, treat it in a drinking water purification 
plant, process the used water through a wastewater treatment plant, discharge the treated effluent (usually 
to a river where additional purification occurs), and once again through a drinking water purification 
plant. Wastewater treatment and drinking water treatment both include disinfection. Disinfection is not 
sterilization; it is not designed to kill all microorganisms in the water.

Public water supplies were always desired by cities but drinking water treatment to prevent disease was 
not common until nearly the 20th century. Until 1870 no water filtration plants existed in the United 
States. In the 1870s, slow sand filters were built in Poughkeepsie and Hudson, NY, followed by those at 
Lawrence, MA in 1893. Slow sand filters will remove bacteria, protozoa, parasites, and also turbidity. 
By 1897, 100 more slow sand filters had been built, and by 1925, 587 rapid sand filters and more than 
1090 slow sand filters were delivering about 19 million m3/d (5 billion gallons per day) of safe water to 
city dwellers. This greatly reduced the incidence of diseases like cholera, typhoid fever, and dysentery 
among the people served.

At the turn of the 20th century a great step forward came about through chlorination for bacterial 
disinfection. Chlorination does not kill all microorganisms in water, but it is very effective against water-
borne pathogenic bacteria and viruses. Chlorination subsequently became the universal resort of the 
sanitarian, both in water and sewage treatment. Pasteurization of milk became widely used at about the 
same time. The dramatic historical decrease in typhoid fever is due to these two factors.

Drinking water purification involves a sequence of steps to remove turbidity, hardness, or unpleasant 
tastes and odors. The final step before distribution to the consumer is disinfection, usually with chlorine. 
Water that is safe for drinking when it leaves the treatment plant has to be kept safe until it reaches the 
consumer. A low concentration of chlorine is maintained in the water as it travels through the mains 
to protect against recontamination.

Disinfection effectiveness depends on the form and concentration of chlorine, time of contact, pH 
and temperature of the water, and species of organism to be inactivated. Most important is the time-
concentration (Ct) factor. This is captured in Chick’s Law (Chick 1908, Okun 1971). Chick’s law defines 
the fraction of organisms inactivated as

kCt
t

kCtt eNNe
N
N −− == 0

0
and

Download free eBooks at bookboon.com



Pollution Prevention and Control: Part I 
Human Health and Environmental Quality

110 

Waterborne Microbial Diseases

Nt and N0 are the bacterial concentrations at times t and t = 0, C is the disinfectant concentration or 
intensity, t is the time of contact or exposure to the disinfectant, and k is a rate coefficient that depends 
on temperature, pH, and type of organism.

For a contact basin of fixed volume (fixed contact time) the most practical control is variation of the 
concentration or intensity. The job can be done with intense exposure (high concentration of chlorine 
or intense UV radiation) and a short contact time, or with low exposure for a longer time. Figure 6.3 
shows the Ct requirements for 99% kill of bacteria, virus and protozoa. Table 6.4 provides more detailed 
information. Higher pH requires a higher Ct ; lower temperature requires a higher Ct.

1000.01 0.1 1 10

500

1

10

100

C t = 5 

C t = 10 

Free Chlorine (mg/L) 

Co
nt

ac
t T

im
e 

(m
in

) 

C t = 1 

C t = 100 C t = 500 

Bacteria 
Virus 

Protozoa 
(Giardia) 

 C t = 50 

Figure 6.3 The colored bands show the Ct required for 99% kill or inactivation of bacteria, virus 
and protozoans. Cryptosporidium is not inactivated at these conditions.

Chlorine (Cl2) is applied as a gas dissolved in water. The Cl2 reacts with water to form hypochlorous 
acid (HOCl) and hypochlorite (OCl–). Both forms, known as free chlorine, are powerful disinfectants.

Free chlorine will react with ammonia to form the chloramines, NH2Cl and NHCl2. These are called 
combined chlorine. Combined chlorine is a less powerful disinfectant than free chlorine, but it is more 
persistent and this makes it desirable as a residual in the water distribution system.

Download free eBooks at bookboon.com



Pollution Prevention and Control: Part I 
Human Health and Environmental Quality

111 

Waterborne Microbial Diseases

Treatment Process Enteric Pathogen Percent Removal

Membrane Filtration

Microfiltration Bacteria 99.9%–99.99%,

Viruses < 90%

Protozoa 99.9–99.99%

Ultrafiltration Bacteria Complete removal with adequate membrane integrity

Nanofiltration &

Reverse Osmosis

Viruses Complete removal with adequate membrane integrity

Protozoa Complete removal with adequate membrane integrity

Disinfection (Ct for 99% inactivation (mg-min/L)

Ct Temp. (°C) pH

Chlorine Bacteria 0.08 1–2

3.3 1–2 8.5

Viruses 12 0–5 7–7.5

8 10 7–7.5

Protozoa (Giardia) 230 5 7–7.5

100 10 7–7.5

Cryptosporidium not killed

Monochloramine Bacteria 94 1–2 7

278 1–2 8.5

Viruses 1240 1 6–9

430 15 6–9

Protozoa (Giardia) 2550 1 6

1000 15 6

Cryptosporidium not inactivated

Ozone Bacteria 0.02 5 6–7

Viruses 0.9 1 6–7

0.3 15 6–7

Protozoa (Giardia) 1.9 1 6–9

0.63 15 6–9

Cryptosporidium 40 1 6–9

4.4 22 6–9

UV radiation Radiation for 99% inactivation

Bacteria 7mJ/cm2

Viruses 59mJ/cm2

Protozoa (Giardia) 5mJ/cm2

Cryptosporidium 10mJ/cm2

Table 6.4 Reduction of bacteria, viruses and protozoa achieved by chlorination and membrane processes. Ct is the product of 
disinfectant concentration (mg/L) and contact time (min). Inactivation is directly proportional to the Ct values. Ct and UV radiation 
levels apply to microorganisms in suspension, not embedded in particles.

Download free eBooks at bookboon.com



Pollution Prevention and Control: Part I 
Human Health and Environmental Quality

112 

Waterborne Microbial Diseases

Example 6.3 Ct values as a function of temperature.

Inactivation is proportional to Ct. Table 6.4 indicates that 99% inactivation of Giardia with ozone when pH is in the 
range of 6-9 requires Ct = 1.9 at 1°C and Ct = 0.63 at 15°C.  

For an ozone contact chamber of fixed contact time t the ozone concentration at 1°C must be 3 times larger than at 
15°C to achieve 99% inactivation.

Ct1°C
=

1.9
 = 3.0

Ct15°C 0.63

Example 6.4 Chick’s Law for disinfection.

Estimate the Ct value for ozone that will give 99.9% and 99.99% inactivation of Giardia at 1°C. The required condition 
is Ct = 1.9 at 1°C and pH 6-9.

Chick’s Law
Nt  = e–kCt

 can be rewritten as  ln( Nt ) = –kCt
N0 N0

For 99% inactivation, Nt/N0  = 0.01

	 ln(0.01) = –4.605 = –kCt = –1.9k 
	 k = 2.4237 (mg/L – min)-1

For 99.9% inactivation, Nt/N0  = 0.001

	 ln(0.001) = –6.908 = –2.4234Ct 
	 Ct = 2.84 mg/L – min

For 99.99% inactivation, or Nt/N0  = 0.0001 

	 ln(0.0002) = –9.210 = –2.4234Ct 
	 Ct = 3.8 mg/L – min

6.7	 Animal Waste Management

Animal waste contamination of drinking water and recreational water is a serious threat in many parts 
of the world, including the many rich agricultural areas of the United States. Animal waste management 
has often been careless but new awareness of the transmission of disease, especially protozoans like 
Cryptosporidium, make this an important problem.

Download free eBooks at bookboon.com



Pollution Prevention and Control: Part I 
Human Health and Environmental Quality

113 

Waterborne Microbial Diseases

Runo� 
collection 

pond 

Open graziing 
(direct deposition of 

fecal material) 

On-site 
application of 
fecal material 

On-site storage of 
fecal material 

Shed Pens 

Recreational 
swimming 

Pond 
over�ow 

Spillage & 
over�ow 
transport 

Runo� 
from pens 

Direct runo� 

Direct 
runo� 

Figure 6.4 Animal husbandry can contribute pathogens by direct contamination by animals in the water body as well as runoff 
from pens, storage ponds and cropland. The on-site storage of manure, the runoff collection pond, and a green buffer zone 
between the stream and the source area help to reduce pollution.

Download free eBooks at bookboon.com

Click on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read moreClick on the ad to read more

© Deloitte & Touche LLP and affiliated entities.

360°
thinking.

Discover the truth at www.deloitte.ca/careers 

© Deloitte & Touche LLP and affiliated entities.

360°
thinking.

Discover the truth at www.deloitte.ca/careers 

© Deloitte & Touche LLP and affiliated entities.

360°
thinking.

Discover the truth at www.deloitte.ca/careers 
© Deloitte & Touche LLP and affiliated entities.

360°
thinking.

Discover the truth at www.deloitte.ca/careers 

http://www.deloitte.ca/careers


Pollution Prevention and Control: Part I 
Human Health and Environmental Quality

114 

Waterborne Microbial Diseases

Figure 6.4 shows stream-loading scenarios from livestock pens and pasture. Direct contamination occurs 
when fresh undiluted fecal material is deposited into a water body. Indirect contamination occurs during 
transport from adjacent land into a water body via rainfall runoff. The distinction between direct and 
indirect contamination is that the source material for direct contamination is feces from an individual 
or individuals; for indirect contamination the source material of interest is a composite of many animals.

Quantitative risk assessment on freshwater impacted by agricultural sources of fecal contamination 
assumed that fresh cattle manure, pig slurry, and poultry litter (fecal materials) are land-applied at 
standard agronomic (maximum U.S. allowable) rates adjacent to a freshwater beach; pathogens from the 